




09305000 Version: 01

Dated: 02.04.2024

pc. Item No.Item No.DescriptionPos.

O

pc.                       (*) Pos. Description (*)

WRS 50 - 230V

1 Pushing handle 69931001 1

2 Handle, compl. 69931002 1

3 Nut M8 40600048 2

4 Screw M8x16 80201160 2

5 Knurled screw M8x80 69931005 2

6 Gear part 1 69931006 2

7 Gear part 2 69931007 2

8 Cover housing 69931008 1

9 Insulating foam 69931009 1

10 Motor housing, top 79305963 1

11 Screw 4,8x30 69931011 55

12 Motor housing, centre 69931012 1

13 Motor housing, bottom 79305957 1

14 Air outlet cover 69931014 1

15 Wire locking flange 69931015 1

16 Connecting cable PRCD 3x1,5mm²

10m
79305262 1

18 Base plate 79305953 1

19 Cover 80900243 1

21 Latch, compl. 69931021 2

22 Container 50l 69931023 1

23 Support basket 80900242 1

24 Screw 4x20 80201541 14

25 Chassis 69931025 1

26 Brake set 69931026 2

27 Wheel 69931027 2

28 Wheel axle set 69931028 1

29 Caster wheel, compl. 69931029 2

30 Container closure 69931030 1

31 Coupling housing, compl. 69931031 1

32 Inner suction 69931032 1

33 Suction seat, compl. 69931033 1

34 Protection sleeve 79305951 2

35 Screw M4x12 69931035 6

36 Contact clip set 69931036 1

37 Sealing set 69931037 1

38 Sealing plate 79305956 2

39 Bushing 2 79305955 1

40 Lower motor bearing 69931040 1

41 Upper motor bearing 69927015 1

42 Motor 69927016 1

43 Sealing motor 69931043 1

44 Electronic L 69931045 1

46 Screw 3,9x12 69931046 7

47 Filter foam set 1 69931047 1

48 Filter foam set 2 69931048 1

49 Front plate 79305952 1

50 Socket, compl. 69931050 1

51 Plug 80900202 1

52 Switch, compl. 69931052 1

53 Switch 69921004 1

54 Switch button 69931054 1

55 Hose connector water stop ¾" 83000113 1

56 Bushing 1 79305954 1

70 Socket wire set 69931070 1

71 Ground wire 69931071 1

72 Water sensor wire 69931072 1

73 Connecting wire set 69931073 1

74 Nut M20x1,5 80600194 2

75 Washer 8,4 80201377 2

76 Screw M6x25 80201437 4

77 Hose set 79305960 1

78 Water pump 79305962 1

79 Power supply unit, compl. 79305970 1

80 Angled hose connector ¼" 83000321 1

81 O-ring 12x2,5 83000176 1

82 Hose clamp 40-60 mm 83000108 1

83 Hose clamp 10-16 mm 83000154 3

84 Separating plate 79305965 1

85 Screw 4,2x19 80201229 2

page 1 of 1

86 Rubber ring 80201229 1

87 Reducer 79305966 1


